
An Investigation into the Mechanisms 
Controlling the Formation of 

High Density Sludge

by

Christopher James Bullen

Thesis submitted to the University of Wales 
for the Doctor of Philosophy

School of Engineering 
University of Wales Cardiff

May 2006



UMI Number: U584845

All rights reserved

INFORMATION TO ALL USERS 
The quality of this reproduction is dependent upon the quality of the copy submitted.

In the unlikely event that the author did not send a complete manuscript 
and there are missing pages, these will be noted. Also, if material had to be removed,

a note will indicate the deletion.

Dissertation Publishing

UMI U584845
Published by ProQuest LLC 2013. Copyright in the Dissertation held by the Author.
[...]
Environment Agency (Knight Piesold & Partners, 1999).

As the oxidation products were flushed out of the mine, the minewater quality 

gradually improved with time, with this improvement presented in Figure 4.3.

The orange plume (Figures 4.4, 4.5 and 4.6), formed from the precipitation of Fe 

(III) hydroxide as the acid waters were neutralised by the saline tidal waters, 

stretched over 6.5 million m2 (Brown et al., 2002) of coastline, well known for to the 

fishing industry and tourism.

Page 4-5



High Density Sludge C.J. Bullen

SOO -

200

500,000

400,000

300,000

200,000

100,000

November
1991

Morch
1992

January
1992 1992

Figure 4.2: Zinc and cadmium concentrations in the River Carnon (November 

1991- May 1992) (Knight Piesold & Partners, 1999)

5000

Concentration
(mo/I)

Zinc Iron

1991 1998

Date

Figure 4.3: Decline in concentrations of iron and zinc in raw minewater 

discharged (naturally or pumped) from the Wheal Jane mine, 1991-2003 (EA 

data)

Page 4-6



High Density Sludge C.J. Bullen

Figure 4.4: Plume of contaminated mine drainage at Carrick Roads (Knight 

Piesold & Partners, 1999), location A on Figure 4.1.

Figure 4.5: Plume of contaminated mine drainage entering Fal waters
(Knight Piesold & Partners, 1999), location B on Figure 4.1.

Figure 4.6: Plume of contaminated mine drainage passing Pandora Inn (see 

Figure 4.1), (Knight Piesold & Partners, 1999), location C on Figure 4.1.

Page 4-7



High Density Sludge CJ. Bullen

4.1.6 Environmental Impact of the Discharge

The effects of the release of Wheal Jane acid minewater in January 1992 was 

extensively investigated, along with the development of a long-term treatment 

strategy by the Environment Agency (Knight Piesold & Partners, 1999). However, 

due to the already impoverished condition of the River Carvnon, the release had 

minimal impact on the environment and had no long term effect on the the flora 

and fauna in the River Carnon.

The most noticeable impact within the estuary was the discoloration of the sea, as 

shown in Figures 4.4, 4.5 and 4.6. This caused a perception problem with the 

general public, resulting in a perceived threat to the ecology of the estuary, to the 

fishing industry, to tourism and to the harvesting of a calcified seaweed, “maerl”, in 

the estuary.

4.2 Temporary Treatment System

The emergency treatment plant was upgraded and was used temporarily until a 

long-term treatment strategy was developed. The temporary treatment system 

(shown schematically .in Figure 4.7) included upgraded minewater pumps, a new 

head tank (where lime was dosed into the minewater), two new lime silos and 

batching tanks, a flocculation dosing system, and use of the CVTD (Figure 4.8) for 

settlement and sludge depository and a new polishing lagoon at the base of the 

CVTD. The treated water was discharged to the Clemows Stream.

2No. UME SLURRY 
BATCHING TANKS

HEADER TANK
FLOCCULANT
DILUTION
CONTAINER

! On? CONCENTRATED 
FLOCCULANT CONTAINERS

'WATER PUMPED VIA 
6No. BOREHOLE PUMPS

Z S  DAM BUT OF CLARIFIED 
0 ^  PIPE V D0SlNG mm  VIA_ ™ CH WATER VIA DECANT

CLEMOWS VALLEY
TAILINGS DAM POLISHING 

UG00N
STREAM

Figure 4.7: Temporary Wheal Jane Treatment Plant (Cambridge, 1997)

Page 4-8



High Density Sludge C.J. Bullen

mStm

Figure 4.8: Clemows Valley tailings dam (Knight Piesold & Partners, 1999)

4.3 Long-term Treatm ent Selection and Appraisal

The temporary treatment plant gave the Environment Agency time to commission 

consultants to undertake consultancy studies on the impact of the discharge and 

to assess long-term treatment options (Cambridge, 1997; Hallett et a/., 1999). 

These studies showed that passive treatment was not appropriate as there was

insufficient suitable land available within the Carnon Valley to reliably treat the
§

Wheal Jane Minewater.

The studies reviewed a variety of technologies and concluded that conventional 

oxidation and chemical neutralisation (OCN), biochemical sulphidisation (BCS) 

and ion exchange (IEX) were the most appropriate treatment methods. The project 

team identified that the disposal of sludge was a significant component of the 

project cost and therefore it was crucial to minimise the volume of sludge 

generated. Preference was therefore given to either a lime-based High Density 

Sludge (HDS) process or sulphide precipitation (although concerns were raised 

about the long-term storage of sulphide rich sludge).

The Environment Agency (EA) and The Department of Environment Transport and 

the Regions (DETR) developed a procurement strategy for the appointment of a 

contractor to design, build and operate (DBO) the plant for a period of 10 years. To 

achieve these objectives within the EU Procurement Procedure, framework 

contractors were pre-qualified and invited to tender on the basis of either an 

illustrative design prepared by the EA consultants or their own preferred treatment

Page 4-9



High Density Sludge C.J. Bullen

technology. The tenders were evaluated on the basis of the technology offered, 

project costs and risk. A preferred contractor was selected to take the project 

forward in an open book contractual arrangement that used the tender prices as 

the basis for developing the final scheme cost.

The contract was tendered between November 1998 and March 1999. As part of 

its tender bid, United Utilities Industrial (UUI) engaged Camborne School of Mines 

Associates (CSMA) to identify technologies capable of meeting the Agency’s 

requirements for the Wheal Jane Minewater Treatment Plant (McGinness et al., 

1998). CSMA identified five suitable technologies, of which the Type II HDS 

process, designed by Unipure Europe Ltd (Monmouth, Wales), was deemed the 

most appropriate. UUI was appointed as the preferred contractor in May 1999 and 

a finalised project target cost was agreed in September 1999.

4.4 Wheal Jane HDS Minewater Treatment Plant

The long-term active Wheal Jane HDS Minewater Treatment Plant (MWTP) is a 

Type II HDS Process (see Section 2.10). The following sections detail the design 

and the first two years operation and performance, with a summary of the data 

being found in Coulton et al., 2003b. The data generation and collection were 

managed by the author as part of the plant management, for which the author was 

responsible during the first two years of operation.

4.4.1 Pilot Plant Trials

To assess the performance of the Type II HDS process, pilot plant trials were 

undertaken in January 1999 and August 1999. The results of the first campaign 

demonstrated the suitability of the Type II HDS process. The second set of trials 

were used to optimise the design and estimate the long-term operational costs.

4.4.2 Design Specification

The flow from the mine varies seasonally, typically peaking in excess of 330 l/sec 

during January to March and declining to about 1101/sec during August to 

September. To accommodate this range, it was decided to install two identical 

treatment streams, each with a rated capacity of 230 l/sec (with the ability to treat 

the minewater delivered by four pumps, together with the seepage water 

recovered from the toe of the CVTD). For an average year, both streams are only

Page 4-10



High Density Sludge C.J. Bullen

expected to operate for around seven months per year, allowing essential 

maintenance to be carried out during the remainder of the year.

The predicted 10-year minewater quality is presented in Table 4.3 (Environment 

Agency, 2000), together with the short-term (Phase I) and long-term (Phase II post 

1st March 2002) discharge consents.

Table 4.3: Wheal Jane MWTP water quality requirements
(Environment Agency, 2000),

Minewater Discharge Consent

Parameter Average
(mg/I)

Maximum
(mg/l)

Short-term
(mg/l)

Long-term

(mg/l)

pH (pH units) 3.50 3.85 6-10 6.5-10

Total As 3.0 16.0 0.5 0.1

Total Al 23.0 40.0 13.0 10.0

Total Cd 0.056 0.149 0.04 0.04

Total Cu 0.80 7.65 0.3 0.08

Total Fe 206 402 5.0 5.0

Total Mn 6.0 19.2 7.0 1.0

Total Ni 0.55 1.2 1.0 1.0

Total Zn 51.0 176.0 20 2.5

Total Pb 0.15 0.60 - -

The compliant design required the installation of tertiary sand filters to ensure 

satisfactory final effluent suspended solids and manganese concentrations, 

together with a filter press to dewater the sludge to at least 50% (w/w) solids. The 

pilot trials indicated that a satisfactory final effluent quality could be achieved 

without the use of sand filters and that the sludge settled rapidly to about 35% 

(w/w) solids within 8 hours. Filter press trials demonstrated that solids 

concentrations in excess of 70% (w/w) could be achieved using either 

conventional or membrane presses. Based on these results, potential savings of 

up to £2M were identified in the capital cost by not installing the tertiary sand filters 

or the sludge press.

It was therefore decided to construct the plant in two phases comprising:

• Phase I - Reaction vessels and sludge clarifier/thickeners, with the 

direct discharge of treated effluent to river, and surplus sludge 

pumped to the CVTD for settlement and storage.

Page 4-11



High Density Sludge C.J. Bulien

• Phase II - tertiary filters and sludge press.

To confirm whether the tertiary filters and the sludge press were needed, it was 

decided to delay the Phase II works for 12 months to allow the performance of the 

full scale Phase I plant to be assessed. To allow UUI to operate the plant during 

this period, the EA granted a less onerous short-term discharge consent (Table 

4.3).

4.4.3 Design Parameters

Based on the pilot plant trials, the MWTP was designed on the parameters 

presented in Table 4.4 (Hyder Industrial Limited, 1999).

Table 4.4: Wheal Jane HDS MWTP design parameters

(Hyder Industrial Limited, 1999)

Reactors parameters Stage 1 Reactor Stage II Reactor

Values Values

Minimum retention time 30 min 30 min

Sludge recirculation ratio 25:1 to 50:1

Operating pH 6.5- 7.5 9.25

Lime efficiency 69% utilisation

Clarifier parameters Clarifiers Values

Clarifier rise rate 1.2 m3/m2 hr

Clarifier loading rate 2.0 m2/tph

Flocculant dosing rate 3.0 mg/l

Recirculation sludge density 20 % w/w

4.4.4 Plant Layout

The plant layout is shown in Figure 4.9 and is illustrated schematically by the 

author in Figure 4.10. Each stream is identical and consists of a Stage I Reactor, 

a Stage II Reactor and two lamella clarifiers. Both streams are served by common 

equipment, comprising lime and flocculant make-up systems, air blowers, a sludge 

holding tank, transfer pumps and final effluent discharge monitoring equipment.

Page 4-12



High Density Sludge C.J. Bullen

Figure 4.9: Photograph showing the general layout of the Wheal Jane MWTP 

(Note: Stream 1 is on the left and Stream 2 is on the right)

Stream 1 
Stage 1 
Reactor

Stream 2 
Stage 1 
Reactor

Stream 1 
Clarifiers

Stream  2 
Clarifiers

Stream 1 
Stage 2 
Reactor

Stream  2 
Stage 2 
Reactor

Minewater Lime
slurry

Effluent
Discharge

Flocculant

Recycled
Sludge

Clarifier TankStage 1 
Reactor

Air
Reactor

t

Recycle Surplus
Sludge Sludge

Figure 4.10: Simplified Wheal Jane process stream schematic arrangement

4.4.5 No 2 Shaft Borehole Pumps

Raw minewater is lifted some 65 m from No 2 Shaft into the plant by 6 three-stage 

Grundfos (SP215) submersible pumps, each delivering up to 55 l/sec. A standby 

pump is permanently installed in the shaft for immediate use with an eighth pump 

held in store. The pumps (and associated power cable) are supported by 150 mm 

diameter Wellmaster pipe connecting the pumps to a flow distribution manifold 

located at surface level.

4.4.6 Stage I Reactor

The raw minewater is initially treated by the recirculated sludge in the Stage I 

reactor (Figure 4.11). The reactors and the clarifier tanks are constructed from

Page 4-13



High Density Sludge C.J. Bullen

concrete. The Stage I (and Stage II) reactors comprise 10 m square tanks with a 

working depth of about 5.5 m and working capacity of 550 m3. The Stage I reactor 

raises the influent minewater pH from 3.5, to a pH of between 6 and 8 and 

removes most of the dissolved metals out of solution, Table 4.6. The pH in the 

Stage I reaction chamber is not directly controlled, but can be altered by varying 

the recirculation rate. Provision was made in the original design to also control the 

pH by the introduction of lime via a manually operated valve. This system has 

never been used. Two 4 kW Landia POPR-I mixers are installed in opposite 

corners of the reactors to mix the raw minewater with the recirculated sludge and 

stop any settlement occurring.

Figure 4.11: Stage I reactor Figure 4.12: Stage II reactor

4.4.7 Stage II Reactor

The minewater/ sludge mix passes beneath the common dividing wall between the 

Stage I and II reactors into the 550 m3 Stage II reactor (Figure 4.12), where the pH 

is raised to about 9.25 by the addition of lime-slurry at approximately 6% solids 

(wt/wt). The operational pH is controlled between 9.15 and 9.35 to ensure that the 

total manganese concentration of the final effluent complies with the discharge 

consent. Air blowers are used to introduce oxygen to ensure complete oxidation 

of Fe (II) to Fe (III). A Mixertech type 1163 mixer, driven by a 75 kW motor via a 

Flender B3BV09, is used to ensure satisfactory oxygen transfer and adequate 

mixing. The mixers are fitted with a bottom mounted vertical blade turbine and a 

propeller type impeller. The vertical blade turbine provides sufficient shearing 

energy to break up any weak sludge particles and to enhance the rate of oxygen 

transfer from air introduced by the sparge system. The impeller breaks up the 

coarse air bubbles produced by the sparge pipe into much smaller bubbles, which, 

due to greater surface area, increases the oxygen transfer rate by at least 300%. 

To ensure adequate mixing, a propeller type impeller is located about 1/3 of the

Page 4-14



High Density Sludge C.J. Bullen

way up the submerged length of the shaft.

The pH and solids levels within the Stage II reactor are monitored by Endress & 

Hauser probes which are used via the PLC to control the Stage II reactor pH.

4.4.8 Inline Static Mixer

The minewater/ sludge mixture passes from the Stage II reactors, through an 

inline static mixer (Statiflo series 600 motionless mixer), where a slightly anionic 

flocculant (Magnafloc 155, supplied by Ciba Specialist Chemicals, Bradford, UK) is 

added to assist solid/liquid separation. The dosed mixture then flows through a 

launder into each of the clarifiers.

4.4.9 Lamella Clarifier/Thickener Units

Solids/liquid separation is achieved in two 7 m2 lamella clarifier/thickener units 

operated in parallel. Thickened solids from the clarifier are either recirculated to 

the Stage I reactor or are surplused from the system at a solids concentration of 

between 15 and 25% (w/w). Lamella packs were installed in each unit to increase 

the effective clarification area of each unit from 49 m2 to about 400 m2. Thickened 

sludge is recovered from the base of the clarifier via a 150 mm diameter underflow 

pipe connected to the sludge recirculation and surplusing pumps (4 kW Warman 

100 C-GP and 1.5 kW Warman GP75B-CCC-A1 respectively). Sludge is directed 

to the centrally positioned underflow pipe by a rake mechanism driven by 1.1 kW 

motors. The volume of sludge returned to the Stage I Reactor is automatically 

varied in response to changes in the minewater flow rate. A magnetic flowmeter 

(Danfoss Magflow type 5000) located on the sludge return line is used to control 

the speed of the variable speed recirculation pump, thereby ensuring that the 

required flow rate is pumped irrespective of the sludge viscosity. An Endress & 

Hauser Probfit CUA461 sludge density meter is fitted to each sludge recirculation 

line to monitor the underflow solids concentration. These are used to 

automatically excess sludge once the solids content exceeds a predetermined 